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Frequency (GHz)
Plot 7-440. RSE above 1GHz Antenna WF2 (11ax — Ch.116 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBVIm] [dBuV/m]
* | 11160.00 Average H - - -83.23 17.04 40.81 53.98 -13.17
= | 11160.00 Peak H - - 7167 16.58 51.91 73.98 22 07
16740.00 Peak H - - -73.25 25.50 59.26 68.23 -8.97

Table 7-167. Radiated Measurements Antenna WF2 (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-441. RSE above 1GHz Antenna WF2 (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] T Level [dBm] [dB/m] [dBuV/m] [dBuV/im]
* 11440.00 Average H - - -83.28 17.25 40.97 53.98 -13.01
= 11440.00 Peak H - - -12 23 1728 52.05 7398 -2193
17160.00 Peak H - - -73.61 2488 58.27 68.23 -0.96

Table 7-168. Radiated Measurements Antenna WF2 (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-442. RSE above 1GHz Antenna WF2 (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit ,
Detector A Azimuth Strength Margin [dB]
[MHz] HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
= | 11490.00 Average % - - -82.80 16.89 41.09 5398 -12.89
= | 11490.00 Peak Y - - -71.69 16.67 51.98 73.98 -22.00
17235.00 Peak % - - -72.57 24.93 59.36 68.23 -8.87

Table 7-169. Radiated Measurements Antenna WF2 (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-443. RSE above 1GHz Antenna WF2 (11ax — Ch.157 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] T Level [dBm] [dB/m] [dBuV/m] [dBpV/m]
* 11570.00 Average V - - -83.21 17.13 40.92 53.98 -13.06
= 11570.00 Peak \ - - -12 07 17.30 5224 7398 2174
17355.00 Peak ' - - -13.56 24 .49 57.93 68.23 -10.30

Table 7-170. Radiated Measurements Antenna WF2 (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-444. RSE above 1GHz Antenna WF2 (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] V] Height [em] [degree] Level [dBm] [dBIm] [dBuV/m] [dBuV/m]
* | 11650.00 Average H - - -83.37 17.53 4117 53.08 -12.81
* | 11650.00 Peak H - - -72.48 17.53 52.05 73.98 -21.93
17475.00 Peak Y - - 7496 2478 57 52 68.23 -10.71

Table 7-171. Radiated Measurements Antenna WF2 (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.3 CDD/SDM Radiated Spurious Emissions
RU26/52
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (GHz)
Plot 7-445. RSE above 1GHz CDD (11ax — Ch.36 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHZz] [H/V] Height [cm] R Level [dBm] [dB/m] [dBuV/m] [dBpV/im]
10360.00 Peak \% - - 7171 15.41 50.70 68.23 -17.53
* 15540.00 Average H - - -85.05 23.50 4545 53.98 -8.53
® 15540.00 Peak H - - -14.03 23.50 56.47 73.98 -17.51

Table 7-172. Radiated Measurements CDD (RU26)

1C2405200017-12-R1.BCG

5/20/2024 - 8/28/2024

Tablet Device

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-446. RSE above 1GHz CDD (11ax — Ch.40 — RU26)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (MHz)
Plot 7-447. RSE 18GHz — 40 GHz CDD (11ax Ch.40 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit ,
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10400.00 Peak v - - -71.17 15.11 50.94 68.23 -17.29
* 15600.00 Average v - - -8475 22 99 45.23 53.98 -8.75
* 15600.00 Peak v - - -74.01 22.49 55.48 73.98 -18.50
Table 7-173. Radiated Measurements CDD (RUZ26)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-448. RSE above 1GHz CDD (11ax — Ch.48 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit ,
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak H - - -70.93 14.94 51.00 68.23 -17.23
= 15720.00 Average H - - -84 .54 23.86 46.32 53.98 -7.66
* 15720.00 Peak H - - -73.15 23.92 57.77 73.98 -16.21

Table 7-174. Radiated Measurements CDD (RUZ26)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-449. RSE above 1GHz SDM (11lax — Ch.52 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak \% - -71.71 15.20 50.50 68.23 -17.73
15780.00 Average - -84.13 23.62 46.49 53.98 -7.49
15780.00 Peak -73.08 24.23 58.15 73.98 -15.83

Table 7-175. Radiated Measu

rements SDM (RU52)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:

1C2405200017-12-R1.BCG

5/20/2024 - 8/28/2024

Tablet Device
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Frequency (GHz)
Plot 7-450. RSE above 1GHz SDM (11lax — Ch.56 — RU52)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Plot 7-451. RSE 18GHz — 40 GHz SDM (11ax Ch.56 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [em] [degree] Level [dBm] [dB/m] [dBuVIm] [dBpV/m]
10560.00 Peak \ - - -71.61 14.98 50.36 68.23 -17.87
* 15840.00 Average \% - - -85.00 24 .55 46.56 53.98 -7.42
* 15840.00 Peak \" - - -73.16 2385 57 69 7398 -16.29

Table 7-176. Radiated Measurements SDM (RU52)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-452. RSE above 1GHz SDM (11lax — Ch.64 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
= 10640.00 Average \ - - -82.711 15.59 39.88 53.98 -14.10
* 10640.00 Peak v - - -70.36 15.23 51.87 73.98 -22.11
* 15960.00 Average H - - -85 49 2516 46 66 5398 -7.32
* 15960.00 Peak H - - -73.94 24.02 57.09 73.98 -16.89

Table 7-177. Radiated Measurements SDM (RU52)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-453. RSE above 1GHz SDM (11ax — Ch.100 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] Height [cm] [Adze;;‘;z] Level [dBm] |  [dB/m] [itéﬁ’\‘fl’::] [dBuv/m] | M&roin [dB]
* | 11000.00 Average - - -83.09 16.40 40.32 53.98 -13.66
* | 11000.00 Peak - - 7122 15.48 51.25 73.98 -22.73
16500.00 Peak -71.73 23.80 59.07 68.23 -9.16

Table 7-178. Radiated Measurements SDM (RU52)

1C2405200017-12-R1.BCG

5/20/2024 - 8/28/2024

Tablet Device

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-454. RSE above 1GHz SDM (1lax — Ch.116 — RU52)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Frequency (MHz)
Plot 7-455. RSE 18GHz - 40 GHz SDM (11ax Ch.116 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] V] Height [em] [degree] Level [dBm] [dBIm] [dBuVIm] [dBuV/m]
= 11160.00 Average H - - -82.81 16.58 40.77 53.98 -13.21
* 11160.00 Peak H - - -71.06 16.58 52.52 73.98 -21.46
16740.00 Peak H - - -74 20 2550 5831 68.23 -9.92

Table 7-179. Radiated Measurements SDM (RU52)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-456. RSE above 1GHz SDM (11lax — Ch.144 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
= 11440.00 Average H - - -83.28 17.28 41.00 53.98 -12.98
* 11440.00 Peak H - - -72.64 17.25 51.61 73.98 -22.37
17160.00 Peak v - -13.32 24 .80 58.47 68.23 976

Table 7-180. Radiated Measurements SDM (RU52)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-457. RSE above 1GHz CDD (11ax — Ch.149 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
= | 11490.00 Average H - - -83.40 17.83 41.43 53.98 -12.55
= | 11490.00 Peak H - - -70.94 16.67 52.73 73.98 -21.25
17235.00 Peak H - - -74.54 25.66 58.11 68.23 -10.12
Table 7-181. Radiated Measurements CDD (RU26)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-458. RSE above 1GHz CDD (11ax — Ch.157 — RU26)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (MHz)
Plot 7-459. RSE 18GHz - 40 GHz CDD (11ax Ch.157 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] V] Height [em] [degree] Level [dBm] [dBIm] [dBuVIm] [dBuV/m]
= 11570.00 Average \ - - -82.97 17.30 41.33 53.98 -12.65
* 11570.00 Peak v - - -72.37 17.30 51.93 73.98 -22.05
17355.00 Peak H - - -74 03 24 49 57 46 68.23 1077
Table 7-182. Radiated Measurements CDD (RU26)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-460. RSE above 1GHz CDD (11ax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHZ] HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average v - - -82.85 1717 41.32 53.98 -12.66
* 11650.00 Peak - - -72.10 1717 52.07 73.98 -21.9
17475.00 Peak v - -73.13 2456 58.43 68.23 -9.80

Table 7-183. Radiated Measurements CDD (RU26)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-461. RSE above 1GHz CDD (11ax — Ch.36 — RU242)
Mode: 1lax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit ,
Detector . Azimuth Strength Margin [dB]
[MHZz] HV] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10360.00 Peak H - - -71.01 15.25 51.24 68.23 -16.99
* 15540.00 Average \ - - -84 .86 23.50 4564 53.98 -8.34
* 15540.00 Peak \ - - -73.84 23.50 56.66 73.98 -17.32

Table 7-184. Radiated Measurements CDD (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:

. Page 214 of 274
1C2405200017-12-R1.BCG | 5/20/2024 - 8/28/2024 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




element

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
140 - /]
E
= 120 A |
=1
o
Z
= 100
=
©
g 80 1 !
E |
£ 60 T ——— L I
40 -
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-462. RSE above 1GHz CDD (11ax — Ch.40 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-463. RSE 18GHz — 40 GHz CDD (11ax Ch.40 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [ecm] T Level [dBm] [dB/m] [dBuV/m] [dBuVIm]
10400.00 Peak v - - -71.49 15.25 50.76 68.23 -17.47
® 15600.00 Average v - - -84 95 2299 4504 53.98 -8.94
* 15600.00 Peak v - - -74.15 23.30 56.15 73.98 -17.83
Table 7-185. Radiated Measurements CDD (RU242)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-464. RSE above 1GHz CDD (11ax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector A Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
10480.00 Peak H - - 7152 14.94 50.41 68.23 -17.82
* | 15720.00 Average v - - -84.96 23.90 45.94 53.08 -8.04
* | 15720.00 Peak v - - -73.61 23.90 57.29 73.98 -16.69
Table 7-186. Radiated Measurements CDD (RU242)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-465. RSE above 1GHz SDM (11lax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak \ - - -72.05 15.20 50.15 68.23 -18.08
15780.00 Average H - - -84 .08 23.62 46.55 53.98 -7.43
15780.00 Peak H - -13.14 23.62 57.48 73.98 -16.50

Table 7-187. Radiated Measu

rements SDM (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-466. RSE above 1GHz SDM (11lax — Ch.56 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (MHz)
Plot 7-467. RSE 18GHz — 40 GHz SDM (11ax Ch.56 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10560.00 Peak H - - -70.87 14.98 51.11 68.23 -17.12
* 15840.00 Average \% - - -85.87 25.00 46.14 53.98 -7.84
* 15840.00 Peak \% - - -74.19 25.00 57.81 73.98 -16.17

Table 7-188. Radiated Measurements SDM (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-468. RSE above 1GHz CDD (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit ,
Detector A Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
* | 10640.00 Average s - - -82.47 15.59 4013 53.98 -13.85
* | 10640.00 Peak v - - -71.00 15.23 51.23 73.98 -22.75
* | 15960.00 Average H - - -85.74 25.16 46.42 53.98 -7.56
= | 15960.00 Peak H - - -74.04 24 43 57.39 73.98 -16.59
Table 7-189. Radiated Measurements CDD (RU242)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager

Test Report S/N:
1C2405200017-12-R1.BCG

Test Dates:
5/20/2024 - 8/28/2024

EUT Type:
Tablet Device
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Plot 7-469. RSE above 1GHz CDD (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector A Azimuth Strength Margin [dB]
[MHZz] H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11000.00 Average H - - -83 29 16.40 4011 5398 -13.87
* 11000.00 Peak H - - -72.39 16.40 51.02 73.98 -22 96
16500.00 Peak H - - 71272 25.04 59.32 68.23 -8.91

Table 7-190. Radiated Measurements CDD (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-470. RSE above 1GHz SDM (11ax — Ch.116 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Plot 7-471. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU242, Pol. H)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 11160.00 Average \% - - -83.27 17.04 40.78 53.98 -13.20
* 11160.00 Peak " - - -72 45 17.04 51.59 73.98 -22 39
16740.00 Peak H - - -73.02 2540 59.38 68.23 -8.85
Table 7-191. Radiated Measurements SDM (RU242)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-472. RSE above 1GHz SDM (11lax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11440.00 Average \% - - -83.50 17.28 40.78 53.98 -13.20
* 11440.00 Peak \% - - -72.20 17.28 52.07 73.98 -21.91
17160.00 Peak \% - - -73.72 24.80 58.08 68.23 -10.15
Table 7-192. Radiated Measurements SDM (RU242)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-473. RSE above 1GHz CDD (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
= | 11490.00 Average Y - - -83.41 17.83 41.42 53.98 -12.56
= | 11490.00 Peak v - - -71.61 16.89 52.29 73.98 -21.69
17235.00 Peak H - - -73.79 25.66 58.87 68.23 9.36
Table 7-193. Radiated Measurements CDD (RU242)
FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-474. RSE above 1GHz CDD (11ax — Ch.157 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
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Plot 7-475. RSE 18GHz — 40 GHz CDD (11ax Ch.157 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit |
Detector . Azimuth Strength Margin [dB]
[MHz] V] Height [em] [degree] Level [dBm] [dBIm] [dBuVIm] [dBuV/m]
= 11570.00 Average \ - - -83.35 17.13 40.78 53.98 -13.20
* 11570.00 Peak v - - -72.40 17.13 51.73 73.98 -22.25
17355.00 Peak \" - - -72 99 24 49 5850 68.23 973
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
140 - /]
E
< 120 1
=1
o
Z
= 100
=
©
g 80 A
o
£ 60 > -
40 A
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-476. RSE above 1GHz CDD (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit ,
Detector . Azimuth Strength Margin [dB]
[MHZz] H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average \' - - -83.56 17.63 41.06 53.98 -12.92
* 11650.00 Peak \% - - -72 .47 17.38 51.91 73.98 -22 07
17475.00 Peak \% - - -73.64 24 60 57.96 68.23 -10.27

Table 7-195. Radiated Measurements CDD (RU242)

FCC ID: BCGA2993 MEASUREMENT REPORT Approved by:
IC: 579C-A2993 @ element (CERTIFICATION) Quality Manager
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7.6.4

Antenna WF5T Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26/52

PASS Avg. Oﬂse( 154d8

VBW: 3 MHz

RBW: 1 MHz

Peak: 5149.00 MHz, 69.12 dBuVv/m

Peak: 5352.50 MHz, 65.88 dBuV/m

PASS AV Offsat: 16,948 \'}SW: % m:Z

8 SWT: i.0me Avg: 5172.00 MHz, 115.31 dBuV/m A9, et 16998 SWT: 1.0ms Avg: 5351.00 MHz, 50.92 dBpV/m
140 140 4——]
E E
€120 £ 120
3 >
2 g
< 100 = 100
g g
g 80 % 80
z z
@ =
© 60 = 60
40 40
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz) Frequency (MHz)
Plot 7-477. Antenna WF5T (Pk & Avg, RU26, Index 0, Ch.36, MCS11) Plot 7-480. Antenna WF5T (Pk & Avg, RU52, Index 40, Ch.64, MCS11)
TraceiMaxtiold;  REW-1Mliz 5736.20 MHz RBW: 1 MHz  peak: 5468.25 MHz, 63.11 dBuV/m
Detector: PK VBW: 3 MH 2 peak T : B , 63. !
PARS e’ mehn 123.97 dbuV/m PASS g 4 m Vo 2 100556 50 Wz, 49,46 aBytvim
130
120 140
E E
S 110 s
E E 120
T 100 g
s £ 100
2 9 2
g g
@ 80 @ 80
b1 z
£ 70 £ 60 S —
60 s
T T T 40 T T T T T T T
5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
Plot 7-478. Antenna WF5T (Pk, RU26, Index 0, Ch.149, MCS11) Plot 7-481. Antenna WF5T (Pk & Avg, RU52, Index 37, Ch.100, MCS11)
Trace: MaxHold ~ RBW: 1 MHz 5725.50 MHz
Trace: MaxHold RBW: 1 MHz PAS S Detector: PK VBW: 3 MHz
PASS  oetector: P VBW: 3 MHz 5816.05 MHz Offset: 16,208 SWT: 1.0ms 63.13 dbuV/m
Offset: 23.2dB SWT: 1.0ms 124.46 dbuV/m
22 140
120 E
£ 3 120
% 110 3
00 ﬁn 100
2 9 2
E "
@ 80 s 80
= [
=
T 70 60 e
A Aerbrd
60
: ; ' ; ’ ' : ' : 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025 Frequency (MHz)

Frequency (MHz)

Plot 7-482. Antenna WFST (Pk, RU52, Index 37, Ch.140, MCS11)

Plot 7-479. Antenna WF5T (Pk, RU26, Index 0, Ch.165, MCS11)
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RU242

PASS i@?; S ;&;v 15.3d8 "}g“ % mn%

Peak: 5149.50 MHz, 67.19 dBuV/m

» RBW: 1 MHz . E Hz, 69.14
PASS pesk $755 15 oge VBW: 3 MHz Peak: 5350.75 MHz, 69.14 dBuV/m

Peak Offset: 14,98 SWT: 1.0ms _Avg: 5149.50 MHz, 50.49 dBuV/m Pegk Offset: 15.4d8 SWT: 1.0ms _Avg: 5351.00 MHz, 50.77 dBuV/m
140 1404
E 120 Eiof ]
> >
= =
“ “ aman
< 100 = 100 A
§ H |
@ o \
= 80 s 80 1 t
w " |
z z [ |
] ° | |
: w . : e L ‘
> b
JSSRSEON [SSSREI IR fmwe— T I P— PRGOS VSO SR S
40 20 I ! £
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz) Frequency (MHz)
Plot 7-483. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.36, MCS11) Plot 7-486. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.64, MCS11)
ek RBW:1MHz  peak: 5149.50 MHz, 67.00 dBuV/m ek RBW:1MHZ  peak: 5469.75 MHz, 62.42 dBuV/m
Peak Trace VBW: 3 MH; : 8 , 67. M Peak Trace VBW: 3 MH; : . , 62. M
PASS avg, Offset 15.3d8 YOW: 3 MHZ )0 '5148.75 MHz, 48.44 dBUV/m PASS avg, Offset: 16108 YOW: 3 MHZ 05458 50 MHZ, 47.42 dBUV/M
140
140
£ £
£ 120 3 120
a a
= =
£ 100 £ 100
o o
] ]
7 8 7 80
z z
] ]
T 60 = = A .4.J¢J : ) !
‘M_MM%MW__W_&J-/- ) TS [ o Moo e Resei]
40 40
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
Plot 7-484. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.40, MCS11) Plot 7-487. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.100, MCS11)
verage RBW: 1MHZ  peak: 5350.00 MHz, 67.37 dBuV/m yernge RBW: 1 MHz  peak: 5469.75 MHz, 62.82 dBuV/m
Peak Trace o . B g . Peak Trace o .. . 0 o
PASS a9, Offset 1508 VRIS M2 Avg: 5350.00 MHz, 49.42 dByV/m PASS aug;Offset 10108 VRIS M2 Avg: 5460.00 MHz, 48.46 dBuV/m
140
140
£ £
S0 3 120
= =
@© @©
2 2
£ 100 £ 100
(=3 (=3
c c
4 4
& 80 7 80
= =
° °
“ 60 160
40 40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Frequency (MHz)
Plot 7-485. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Frequency (MHz)
Plot 7-488. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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e RBW: 1 MHz  peak: 5462.75 MHz, 57.99 dBuV
PASS s o Offeet: 16,108 YBW: 3 MHz pv/m

Avg

Peak Offset: 15.7¢8 SWT: 1.0ms

Avg: 5456.75 MHz, 46.98 dBuV/m

140

120

100

80

Field Strength (dBuV/m)

60 e

40

Trace: MaxHoId RBW MHz
PASS Detector: P M g;?lsdz dsbr\’l“lfn

-
B
o

-
N
o

Field Strength (dbuV/m)
=] 5
o o

60

J_

5345 5370 5395 5420

5445 5470 5495 5520 5545

Frequency (MHz)

5570 5595 56/

Plot 7-489. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.108, MCS11)

00 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-492. Antenna WF5T (Pk, RU242, Index 61, Ch.140, MCS11)

Trace: MaxHoId RBW: 1 MHz 5727.75 MHz Trace: MaxHold RBW: 1 MHz 5611.95 MHz
VBW: 3 MH; , FK MH;
PASS Bacr oW 3 i Sl PASS  petector PADSS Detectorrk *  voW: 3 Mz 62.31 dbuV/m
130 -
140 120
£ 110
3 120 3
s s 100
< <
© 100 o 9
] ]
& 5 80
= 80 2
o 2 70
i i
60 60
50
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
Frequency (MHz) Frequency (MHz)
Plot 7-490. Antenna WF5T (Pk, RU242, Index 61, Ch.132, MCS11) Plot 7-493. Antenna WF5T (Pk, RU242, Index 61, Ch.149, MCS11)
Trace: MaxHold RBW: 1 MHz Trace: MaxHold RBW 1 MHz
PASS Detector: PK VBW: 3 MHz 5726.75 MHz PASS Detector: PK MH: 5957.80 MHz
Offset: 16.2dB ___ SWT: 1.0ms 63.27 dbuV/m 130 Offeet Toiods  SWT. T.ome 62.05 dbuV/m
140 120 T T
£ £ 10
3 120 3
s s 100
< <
> 100 & 9%
] ]
3 7 80
= 80 2
o 2 70
i i
60 k‘ 60 7
T - 50 T ™
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850 5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025

Frequency (MHz)

Plot 7-491. Antenna WF5T (Pk, RU242, Index 61, Ch.136, MCS11)

Frequency (MHz)
Plot 7-494. Antenna WF5T (Pk, RU242, Index 61, Ch.165, MCS11)
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7.6.5

RU26/52

Antenna WF5T Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) 8§15.205 815.209; RSS-Gen [8.9]

Peak: 5149.25 MHz, 69.65 dBuV/m

PASS 5 e 1o 15 VoM 3 Mie
Avg, Offset: 15108 U $ Ome Avg: 5172.25 MHz, 113.79 dBuV/m

Peak: 5464.75 MHz, 63.31 dBuV/m

PAS S Peak Trace sgw % m:z
209, et 16998 SWT: 1.0me  Avg: 5446.75 MHz, 48.22 dBuV/m

Peak Offset: 16,3¢8 SWT: 1.0ms

Peak Offset: 14,98 SWT: 1.0ms
140
140
E120 3
3 3 120
g 2
2 100 £ 100
=3 o
] ]
& ® & 80
z o
2 o
iE 60 * 60
40 P I I I
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
ot /- . Antenna vg, , Inaex O, .38, ot /- . Antenna Vg, , Inaex s . .
Plot 7-495. Ants WF5T (Pk & Avg, RU26, Index 0, Ch.38, MCS11) Plot 7-498. Ant WF5T (Pk & Avg, RU52, Index 37, Ch.110, MCS11)
- RBW:1MHz  peak: 5361.75 MHz, 66.75 dBuV/m Trace: Maxtlold  RBW: 1 MHz 5725.50 MHz
Peak Trace VBW: 3 MHz J b Ak H Detector: PK VBW: 3 MHz S
PASS g, Ofiver 12998 SWT: 1.0ms _ Avg: 5360.50 MHz, 51.02 dBuV/m PASS Offset: 16.2dB SWT: 1.0ms 62.13 dbuV/m
140 4
140
E 04— £
3 3 120
3 2
E T
= 100 =
5 2 100
5 80 &
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& 60 i
S 60 1 .
40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz) Frequency (MHz)
Plot 7-496. Antenna WFST (Pk & Avg, RU52, Index 37, Ch.62, MCS11) Plot 7-499. Antenna WF2 (Pk, RU52, Index 37, Ch.134, MCS11)
e RBW: 1 MHz  peak: 5465.00 MHz, 62.25 dBuV/m Trace: MaxHold RBW: 1 MHz
Peak Trace. VBW: 3 MH= : 8 , 62. H! 2 : 5737.25 MHz
PASS avg, Offser 16898 ST 3 S Avg: 5457.75 MHz, 51.06 dBuV/m PASS e TR B 124.50 dbuV/m
130
~ 140 56
3 B
E’ 120 g 110
g 3 100
£ 100 =
3 % 9
o ]
% 80 7 80
o -]
z z
< 60 & 1
60
40 50
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900

Frequency (MHz)

Plot 7-497. Antenna WF5T (Pk & Avg, RU52, Index 44, Ch.102, MCS11)

Frequency (MHz)
Plot 7-500. Antenna WF5T (Pk, RU26, Index 0, Ch.151, MCS11)
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Trace: M?xHold RBWf 1 MHz 5776.50 MHz
PARD meoma” 124.34 dbuV/m

o e
@ © O = N W
S & & ©o © ©

Field Strength (dbuV/m)
~
o

60 -

50

5675 5710 5745 5780 5815 5850 5885 5920
Frequency (MHz)

5955 5990 6025

Plot 7-501. Antenna WF5T (Pk, RU26, Index 0, Ch.159, MCS11)
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RU484

Peak: 5139.50 MHz, 63.43 dBuV/m

5225 5250 5275 5300 5325 5350
Frequency (MHz)

5375 5400 5425 5450 5475

Peak: 5350.75 MHz, 67.26 dBuV/m
Avg: 5350.75 MHz, 51.19 dBuV/m

PASS Pkak viﬂ 15.7d8 "}g“' % mni

RBW: 1 MHz
Peak Peuk Offset: 15.4d8 SWT: 1.0ms
PASS 53 diis 1oas VoW 330 00,7500 ez, 51,30 dBuivm
140
140
= § 120
5 120 2
3 g
@ = 100
s =
z 100 2
% 80 %
-] “ 60
£ 60 " n e
FSSSCISION [N (S Lt S5 _ oy 40
4 ' 1 ’ I I 5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 Frequency (MHz)
Frequency (MHz)
Plot 7-505. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.62, MCS11)
Plot 7-502. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.38, MCS11)
RBW: 1 MHZ  peak: 5465.50 MHz, 63.16 dBuV/m
Pr—ak L B 9 .
PASS itas REW: 1MHz  peak: 5146.00 MHz, 66.22 dBYV/m PASS A ofser 1610 VWS 3MHZ 5 0S40 00 MHz, 48.90 dBpV/m
g, Offset: 15298 SWT: 1.0ms _ Avg: 5147.75 MHz, 49.94 dBuV/m
140 140
= E 120
E 120 5
2 g
Cl £ 100
= 100 =
£ g
s & 80
2 w
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ISR R —— S e 40
40 ! ! i } ! 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275 Frequency (MHz)
Frequency (MHz)
Plot 7-506. Antenna WFS5T (Pk & Avg, RU484, Index 65, Ch.102, MCS11)
Plot 7-503. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.46, MCS11)
RBW: 1 MHZ  peak: 5465.25 MHz, 63.35 dBuV/m
Pr—ak By . 9 .
PASS &itas RBW: 1MHz  peak: 5350.00 MHz, 65.17 dBV/m PASS ;,gk‘g,',’,::‘l 10108 VAN 32 Avg: 5458.00 MHz, 49.10 dBuV/m
Bug, Offset 15998 SWT: 1.oms_ Avg: 5351.25 MHz, 50.53 dBuV/m
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g & 80
& 80 %
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cry— e REETISSG Tes— 40
40 1 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Frequency (MHz)
Plot 7-507. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.110, MCS11)

Plot 7-504. Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.54, MCS11)
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RBW: 1MHz  peak: 5470.00 MHz, 59.15 dBuV/m oo Madioly,  RowiLmz 5650.10 MHz
Ve VBW: 3 MHz P : P Detect MHz
PASS A5 ol 10100 VBW: 3MHZ 05450 00 MHz, 48.04 dBV/m 1o PASS e Wt PO e e Sot s ome 63.41 dbuV/m
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E E o0
S 120 s
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PSS IR B O S, —— . 60
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5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
Frequency (MHz) Frequency (MHz)
Plot 7-508. (FCC Only) Antenna WF5T (Pk & Avg, RU484, Index 65, Ch.118, MCS11) Plot 7-511. Antenna WF5T (Pk, RU484, Index 65, Ch.151, MCS11)
Trace: MaxHoId RBWf 1 MHz 5729.25 MHz Trace: MaxHoId RBW: 1 MHz 5984.05 MHz
PASS getectoripx " VoW 3 iz 59.26 dbuV/m PASS pgeeciorr FADOD Ddsctnpk ™ VW 3Mu: 62.80 dbuV/m
130 -
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£ £ 110
3120 E
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Frequency (MHz) Frequency (MHz)
Plot 7-509. (FCC Only) Antenna WF5T (Pk, RU484, Index 65, Ch.126, MCS11) Plot 7-512. Antenna WF5T (Pk, RU484, Index 65, Ch.159, MCS11)
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5726.50 MHz
Offset: 13.3dB____ SWT: 1.0ms 63.31 dbuV/m
140
E
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=2
)
=
S 100
g
e
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o 80
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60 "*«,._._ =
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)
Plot 7-510. Antenna WF5T (Pk, RU484, Index 65, Ch.134, MCS11)
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